

TEST REPORT



Parrot Products(Pty)Ltd
Attention: Derek Wittenburg
P.O. Box 40745
Cleveland
2094

Your ref : O/N 46634
Our ref : C 181
Enquiries : R Lebea
☎ : (012)428-6143
N° : 2116/C181
Page : 1 of 2
Date : 2009-09-30

TESTING OF CHALKBOARDS

1 DESCRIPTION OF SAMPLE

The following samples were submitted by Mr Derek Wittenburg of Parrot Products(Pty)Ltd for testing.

<u>SABS Sample No.</u>	<u>Quantity</u>	<u>Sample Description</u>
C181	37	37 Whiteboard samples and complete Eduboard Set.

2 SAMPLE SUBMITTED

The sample was received in good condition and suitable for testing.

Date sample received : 2009-09-16
Test commencement date : 2009-09-21
Test completion date : 2009-09-30

3 TEST REQUESTED

To test the sample submitted for compliance with the requirements of CKS 36 :2004.

4 METHODS OF TESTING

Methods used according to the relevant clauses of CKS 36 :2004

5 CONDITIONING AND TEST ENVIRONMENT

~~23 ± 2°C , 50 ± 5% relative humidity.~~

1 Dr Lategan Road, Groenkloof, Private Bag x191, Pretoria, 0001, Tel: +27 (012) 428 7911, Fax: +27 (012) 344 1568

This test was performed by SABS Commercial (Pty) Ltd. This report and the test results relate only to the specific sample(s) identified herein. They do not imply SABS approval of the quality and/or performance of the item(s) in question and the test results do not apply to any similar item that has not been tested. (Refer also to the complete conditions printed on the back of this page.)

6 SUB CONTRACTING OF LABORATORIES

All tests were performed by the Paints & Sealants Laboratory in Testing and Commercial Services.

7 RESULTS

Property	Evaluation	Requirements
60°Specular Reflection	4,2	6 Max
Abrasion Resistance	0,5	0,5 Max
Chalk deposition	32.96	22 Min
Gloss deposition	5.15	6 Max
Light Fastness	5	Grey Scale 4 Min
Cleaning Properties	4.8	8 Min
Contrast Ratio	15.6	8 Min

8 CONCLUSION

Only the tests conducted on the samples comply with the requirements of CKS 36:2004

A full specification test was not performed.

R Lebea



TEST OFFICER: PAINTS AND SEALANTS

C Sibiya



MANAGER : PAINTS AND SEALANTS

This test was performed by Testing and Conformity Services (Pty) Ltd, an affiliate of the SABS. This report relates only to the specific sample(s) tested as identified herein. It does not imply SABS approval of the quality and/or performance of the item(s) in question and the test results do not apply to any similar item that has not been tested. (Refer also to the complete conditions printed on the back of official test reports.)